


NOTICE OF PROJECT PLAN PUBLIC HEARING

The City of St. Johns will hold a public hearing on the proposed St. Johns Wastewater Treatment 
Plant Improvements project for the purpose of receiving comments from interested persons.

The hearing will be held at 6:00 p.m. on Monday, April 24, 2023 at the following location:  

Clinton County Courthouse,
100 E. State Street
Room 2200
St. Johns, MI 48879

The purpose of the proposed project is to make improvements to the existing collection system 
and treatment system. The improvements will allow for the continued treatment of sanitary 
sewage throughout the service area in accordance with the current NPDES permit.

Project elements include replacement of a portion of the Townsend Road Lift Station force main, 
[...]
There are no current or anticipated future air quality concerns with regards to the proposed projects. The 

proposed work will have no significant effect on the local air quality. 

2.2.2.2 Wetlands 

Wetlands within the study area are identified in Map 1. No impact on the wetlands associated with the 

improvement project are anticipated. 

2.2.2.3 Coastal Zones 

St. Johns is an inland city and there are no coastal areas within nor adjacent to the City. 



April 7, 2023 DRAFT Fishbeck | Page 2 

 

Z:\2022\220486\WORK\REPT\PROJECT PLAN\RPT_ST. JOHNS CWSRF PROJECT PLAN_2023_04_07.DOCX 
 

2.2.2.4 Floodplains 

A digital flood map was generated for the City using the Federal Emergency Management Agency’s (FEMA’s) 

online Flood Map Service Center (Map 2). There are no areas of the project site that are within the region of a 

floodplain.  

2.2.2.5 Natural or Wild and Scenic Rivers 

Michigan river miles designated as part of the National Wild and Scenic Rivers System, administered by the 

National Park Service, listed on the Michigan Department of Natural Resources website were reviewed. In 

accordance with the website, there are 16 designated rivers in the State of Michigan. There are no rivers of this 

designation within the project site. 

2.2.2.6 Major Surface Waters 

The WWTP discharges to the Big Ditch Drain which ultimately flows to the Grand River; however, the proposed 

improvements at the project site will not impact the Big Ditch Drain. There are no public water supply wells within 

the project site (Map 1). 

2.2.2.7 Recreational Facilities 

The 2020 edition of the St. Johns Downtown Development Master Plan was reviewed for the Parks and 

Recreation areas. The proposed projects at the project site will not have an impact on the existing or planned 

future recreational facilities. 

2.2.2.8 Topography 

The Clinton County Geographic Information System (GIS) was reviewed for topography around the project site. 

The elevations varied from 740 feet to 745 feet above sea level within the plant footprint (Map 3).  

2.2.2.9 Geology 

The Clinton County GIS indicates the project site consists of medium-textured glacial till, which is unstratified 

sand, silt, and clay. The proposed project site will not have an impact on the existing geologic features (Map 4). 

2.2.2.10 Soils 

The Clinton County GIS was reviewed for soil information. The soils at the project site predominantly consist of 

the hydrologic Group C/D soils (Map 5). Group C soil consists of sandy clay loam and Group D soil consists of silty 

clay loam. 

Adverse soils or adverse subsoil conditions are not expected to be encountered during construction. 

2.2.2.11 Agricultural Resources 

The St. Johns Master Plan and the Clinton County GIS were reviewed for farmlands. There are no farmlands within 

the project site (Map 6).  

2.2.2.12 Fauna and Flora 

Endangered or threatened species are defined as those species that are or could become endangered or 

threatened and, therefore, are protected under the Endangered Species Act. The objective of the Act is to 

preserve and restore species threatened with extinction. The federally listed endangered and threatened species 

data by state was reviewed. The endangered and threatened species within Clinton County are detailed in  

Table 1. 



April 7, 2023 DRAFT Fishbeck | Page 3 

 

Z:\2022\220486\WORK\REPT\PROJECT PLAN\RPT_ST. JOHNS CWSRF PROJECT PLAN_2023_04_07.DOCX 
 

Table 1 – Endangered or Threatened Species 

Name Designation 

Black sandshell (Ligumia recta) Endangered 

Dwarf spike-rush (Plantago cordata) Endangered 

Heart-leaved plantain (Plantago cordata) Endangered 

Henslow’s sparrow (Centronyx henslowii) Endangered 

Indiana bat (Myotis sodalist) Endangered 

King rail (Rallus elegans) Endangered 

Lilliput (Toxolasma parvum) Endangered 

Prairie white-fringed orchid (Platanthera leucophaea) Endangered 

Snuffbox (Epioblasma triquetra) Endangered 

Three-square bulrush (Schoenoplectus americanus) Endangered 

The Michigan Natural Features Inventory by county has additional listings of fauna and flora with a state status of 

endangered, threatened, or special concern. The Michigan Natural Features Inventory was not contacted, as this 

has been deemed a non-equivalency project. Construction or operation activities within the project site are not 

anticipated to have long-term negative impacts (Map 7).  

2.2.3 Land Use in the Study Area 

The St. John Master Plan was reviewed for land use. The five types of land use within the township are residential, 

office, commercial, industrial, and public/quasi-public (Map 8). Within each land use type, there may be 

subgroups, such as low-density residential and general commercial.  

The WWTP site is designated as Red, Commercial. There is no predicted change in land use in the study area over 

the 20-year planning period. 

2.3 Population 

 A population review was conducted for the City, with the resulting data provided in Table 2. Census data was 

obtained for the City for 2000, 2010 and 2020. Past population trends have been used to estimate the current 

and future population within the communities served by the St. Johns WWTP. Since 1980 the population of the 

City of St. Johns has changed slightly. As such, the City population is not anticipated to significantly increase 

during the planning period. Population growth is expected to occur in Bingham Township. Planning estimates 

project that the population will approximately return to the high census population recorded in 2010 within the 

20-year planning period. Population density information is shown in Map 9. 

Table 2 – Population Trends 

Year Population 

2000 7,458 

2010 7,865 

2020 7,698 

2023 estimated 7,653 

2028 projected 7,715 

2033 projected 7,777 

2048 projected 7,900 

The total municipal population does not represent the projected planning area or the existing service area, as 

some areas of the population are served by other sanitary means. In general, population trends and projections 

are valuable indicators of overall regional growth. The current population served by the existing WWTP is 



April 7, 2023 DRAFT Fishbeck | Page 4 

 

Z:\2022\220486\WORK\REPT\PROJECT PLAN\RPT_ST. JOHNS CWSRF PROJECT PLAN_2023_04_07.DOCX 
 

estimated to be 7,650 people. The 20-year projected population served by the proposed project is estimated to 

be 8,000 people. 

2.3.1 Current and Future Population to be Served by the Proposed Projects 

The proposed projects will not alter the current boundary of the service area, and it is expected that the existing 

population served by the WWTP will remain the same after implementation of the proposed projects. 

2.4 Economic Characteristics 

2.4.1 Economic Structure and Major Employers 

The Region 2 Planning Commission and community master plans were reviewed. Table 3 displays employment by 

industry in the City and the WWTP customer communities.  

Table 3 – Employment by Industry 

Industry St. Johns Clinton County 

Agriculture and Mining 50 1,050 

Construction 225 2,178 

Manufacturing 394 4,123 

Transportation and Utilities 124 1,378 

Information 16 546 

Wholesale Trade 57 797 

Retail 555 3,625 

Finance, Insurance, and Real Estate 243 2,797 

Tourism and Entertainment 159 2,780 

Education and Health Care 829 9,034 

Professional Services 234 3,462 

Other Services 240 1.774 

Government 191 3,167 

Total 3,317 34,939 

2.4.2 Median Annual Household Income 

The median household income data released by US Census Bureau for fiscal year 2020 for the City and WWTP 

customer communities is displayed in Table 4. 

Table 4 – Median Annual Household Income 2016 

Area 

Median Annual 

Household Income 

St. Johns $59,890 

Bingham Township $62,500 

2.4.3 Major Economic Characteristics 

The City’s population has remained relatively constant over the past 20 years. Growth in the region served by the 

WWTP is anticipated through the 20-year planning period. The regional population is projected to increase within 

the study area over the next 20 years, furthering the need for an improved WWTP.  



April 7, 2023 DRAFT Fishbeck | Page 5 

 

Z:\2022\220486\WORK\REPT\PROJECT PLAN\RPT_ST. JOHNS CWSRF PROJECT PLAN_2023_04_07.DOCX 
 

2.5 Existing Facilities 

2.5.1 Collection System Overview  

The City of St. Johns has a collection system which spans 46 miles of sanitary sewer and consists of five lift 

stations. Sizes of mains within the collection system range from 4-inch to 24-inch, with the most common 

material being vitrified clay pipe (VCP). Refer to Appendix 1 for a map of the wastewater collection system.  

2.5.2 Combined Sewers, System Bypasses and Combined Sewer Overflows 

There are no known combined sewers, system bypasses (including sanitary sewer overflows), or combined sewer 

overflows (CSOs) within the collection system. 

2.5.3 Pump Stations 

The largest lift station is the Townsend Road Lift Station which services all sewer south of Sturgis Street. Other lift 

stations include the Clinton Commons Lift Station which services the Clinton Commons senior living center, the 

Astwood Mews Lift Station which services the easterly half of the Astwood Mews subdivision, the Johnella Estates 

Lift Station which services the northern and westerly half of the Johnella Estates Subdivision, and the Tolles Lift 

Station which services two business within the St. Johns industrial park on the north edge of town. 

2.5.4 WWTP Overview 

The City’s WWTP provides tertiary treatment of wastewater discharged to the Big Ditch Drain. The drain is 

protected for agricultural uses, navigation, industrial water supply, public water supply in areas with designated 

public water supply intakes, warm water fish, other indigenous aquatic life and wildlife, partial body contact 

recreation, total body contact recreation (May through October), and fish consumption. 

The WWTP has a reported design capacity of 1.9 mgd. The original plant was constructed in 1980, with major 

upgrades completed in 1997 and 2008. Raw wastewater flows by gravity to the plant and is then pumped to the 

preliminary treatment process (screening and grit removal). Following screening and grit removal, the wastewater 

can be directed to either the primary clarifiers or to the flow equalization tanks. Effluent from the primary 

clarifiers flows to five fixed film biological process trains, consisting of rotating biological contactors (RBCs) and 

two secondary clarifiers. 

The effluent from the clarifiers is lifted by two tertiary filter influent pumps (screw pumps) up to six tertiary sand 

filters. Filtered wastewater then flows by gravity to the chlorine contact tank for disinfection using chlorine gas. 

The disinfected effluent is dechlorinated with sulfur dioxide prior to reaeration in a cascade aerator and discharge 

into the Big Ditch Drain. 

2.5.4.1 Raw Wastewater Pumping 

Incoming wastewater passes through a comminutor (with coarse bar rack bypass) to grind large solids for pump 

protection. Four vertical centrifugal pumps in the Pump and Control Building pump the wastewater to the 

screening and grit processes. The variable speed pumps have a firm capacity of 10.4 mgd. 

2.5.4.2 Preliminary Treatment 

The headworks facility includes screening and grit removal to remove solid materials (e.g., rags, grit, rocks, and 

other debris) from the influent wastewater. Screening is accomplished with a drum screen with a dewatering 

auger, discharging to a dumpster. The screen has a capacity of 6.5 mgd and can be bypassed by discharging back 

to the equalization tanks. The grit removal process has an aerated grit tank (16 feet wide x 16 feet long x 12 feet 

deep), with grit removed by an air lift pump. Removed grit is pumped to a grit washer before being deposited in a 

dumpster. The grit tank can be bypassed to the equalization tanks. From grit removal, the wastewater flows to 

the primary clarifier splitter box. 



April 7, 2023 DRAFT Fishbeck | Page 6 

 

Z:\2022\220486\WORK\REPT\PROJECT PLAN\RPT_ST. JOHNS CWSRF PROJECT PLAN_2023_04_07.DOCX 
 

2.5.4.3 Flow Equalization  

To buffer flows to the primary clarifiers to less than 6.25 mgd and diurnal flows after the primary clarifiers, there 

are two 400,000-gallon concrete tanks, each with a side water depth (SWD) of 13.5 feet. The equalization tanks 

are mixed and aerated using positive displacement blowers and coarse bubble diffusers. 

2.5.4.4 Primary Treatment 

The primary splitter box directs flow to two primary clarifiers, each 45 feet in diameter with a 12-foot SWD. The 

primary clarifiers have standard plow blade sludge collector mechanisms. Sludge is periodically removed by two 

50 gallon per minute (gpm) variable speed primary sludge pumps and directed to the primary anaerobic digester. 

2.5.4.5 Rotating Biological Contactors 

There are five trains of RBCs with five stages (shafts) in each train. The first two stages have standard density RBCs 

(100,000 square feet per stage), and the last three stages have high density RBCs (150,000 square feet per stage). 

The units are mechanically driven and have fiberglass enclosures. 

2.5.4.6 Secondary Clarifiers 

There are two circular, center feed clarifiers, each 50 feet in diameter, with a SWD of 9 feet. The secondary 

clarifiers have standard plow blade sludge collector mechanisms. Sludge is periodically removed by three 50 gpm 

variable speed centrifugal sludge pumps and directed to the primary anaerobic digester. 

2.5.4.7 Tertiary Filter Influent Pumping 

The secondary effluent from the clarifiers is pumped to the filtration process using two 54-inch screw pumps. The 

pumps each have a capacity of 6.25 mgd.  

2.5.4.8 Tertiary Filtration 

The tertiary filtration process features six square rapid sand filters (three inside and three outside) for effluent 

polishing. Each filter is 13.5 feet square with mixed media. A 46,100-gallon clearwell below the filters provides the 

supply for two vertical turbine backwash pumps. Backwash water is returned to the equalization tanks. The filters 

can be bypassed with flow directed to the disinfection process. 

2.5.4.9 Disinfection  

Chlorine gas is used for disinfection. Two 50-pound (lb)/day chlorinators are used with 1-ton storage cylinders. 

The chlorine contact chamber (and clearwell) has a combined capacity of 72,000 gallons. Prior to discharge, the 

effluent is dechlorinated with sulfur dioxide using a gas sulfunator and 150-lb cylinders.  

The disinfected effluent passes over a reaeration cascade to increase the dissolved oxygen prior to discharge to 

the Big Ditch Drain. 

2.5.4.10 Anaerobic Digesters 

Two high-rate anaerobic digesters provide biosolids stabilization. The north digester (primary) is 50 feet in 

diameter with a 22-foot SWD. The south digester is 40 feet in diameter with a 22-foot SWD. Both digesters are 

heated, and gas mixed. The system includes two 375,000 British thermal units per hour (btuh) biosolids heat 

exchangers and two positive displacement gas compressors for heating and mixing. 

2.5.4.11 Biosolids Storage Tank 

The biosolids storage tank is 50 feet in diameter with a depth of 19 feet, providing 280,000 gallons of storage 

prior to offsite land application. 



April 7, 2023 DRAFT Fishbeck | Page 7 

 

Z:\2022\220486\WORK\REPT\PROJECT PLAN\RPT_ST. JOHNS CWSRF PROJECT PLAN_2023_04_07.DOCX 
 

2.5.5 Physical Condition of Facilities 

The 2017 Preliminary Evaluation conducted by Fishbeck included a full rating of the physical condition of the 

facility assets. The report is available upon request. Several assets that are critical for the operation of the WWTP 

were identified to be either at or beyond their theoretical useful life. The continued use of such assets requires 

staff time for maintenance and reduces reliability due to the risk of breakdown during operation. 

2.5.6 Design Capacity, Existing Flows, and Characteristics 

The WWTP is permitted for a design flow of 1.9 mgd. The existing flow rate and influent characteristics based on 

daily data from 2016 through 2017 are presented in Table 5. 

Table 5 – WWTP Existing Flow and Constituents 

Parameter 

Annual Average Value 

(2016–2017) 

Average Flow  1.37 mgd 

Carbonaceous Biochemical Oxygen Demand 123 mg/L 

Total Suspended Solids  92 mg/L 

Ammoniacal Nitrogen 11 mg/L 

Total Phosphorus 3.1 mg/L 

2.5.7 Septage Receiving 

The St. Johns WWTP does not accept septage and does not have plans to accept septage within the 20-year 

planning period. 

2.5.8 Major Industrial Discharges 

No significant industrial discharge occurs; however, there is potential for future industrial growth which would 

result in increased industrial discharge. 

2.5.9 Physical Condition, Operation or Maintenance Problems 

The tertiary filters experience limitations during wet weather events. During wet weather events, the influent 

equalization tank is frequently full, which limits the ability to backwash the tertiary filters. This causes the tertiary 

filters to be partially bypassed on high level, limiting the amount of flow that receives tertiary filtration.  

The existing RBC system is old and approaching the end of its useful life. In recent years the existing RBCs have 

started to have minor bearing and maintenance issues. These are signs that the RBCs may be approaching the end 

of their useful life, which is typical for 20-year-old mechanical equipment. Additionally, the biological treatment 

capacity will need to increase as influent flow and load continues to increase, whether due to the addition of new 

significant industrial users or through commercial and residential growth.  

The force main lift station located on Townsend Road was constructed in two segments, one in 1978 and the 

other in the late 1990s. The section built in 1978 has experienced two pipe breaks in the past decade. The first 

occurred in 2015 and the other occurred in 2019.  

2.5.10 Climate Resiliency 

Climate changes, including more frequent and intense storms and more extreme flood events, could result in 

increased flow to the WWTP. More severe weather events may also result in more frequent loss of utility power. 

The existing WWTP facility is equipped with a retention basin that can be used to retain primary treated effluent 

during high flow events. The proposed treatment system improvements will provide more reliable treatment to 



April 7, 2023 DRAFT Fishbeck | Page 8 

 

Z:\2022\220486\WORK\REPT\PROJECT PLAN\RPT_ST. JOHNS CWSRF PROJECT PLAN_2023_04_07.DOCX 
 

accommodate increased flows that may result from climate changes for the next 25 years—over the useful life of 

the equipment. 

2.6 Fiscal Sustainability Plan 

In accordance with CWSRF requirements, a Fiscal Sustainability Plan must include an inventory of critical assets, 

evaluation of asset condition, certification of water and energy conservation efforts, and a plan for operation and 

maintenance (O&M) and funding. The 2017 Fishbeck’s Preliminary Evaluation of WWTP Expansion Alternatives 

meets the Fiscal Sustainability Plan requirements for CWSRF funding. 

2.6.1 Inventory of Critical Assets 

An inventory of all WWTP assets was completed as part of the Fishbeck’s Preliminary Evaluation of WWTP 

Expansion Alternatives. The proposed projects in this Project Planning Document include improvements to the 

following assets: 

• Tertiary Sand Filtration 
 New Disk filters. 
 New pumping system. 
 Structural modifications to the filter building. 
 Modifications to pumping. 
 Modifications to building. 

• RBCs 
 Replacement of the existing RBC mechanical equipment. 
 Townsend Road Lift Station Force Main Repairs. 

• HDPE pipe 
 Horizontal Directional Drilling.  

2.6.2 Condition and Performance Evaluation 

A condition assessment and performance evaluation were completed for the WWTP as part of the Fishbeck 